
ww.sciencedirect.com

wat e r r e s e a r c h 4 7 ( 2 0 1 3 ) 4 6 8 0e4 6 9 1
Available online at w
journal homepage: www.elsevier .com/locate /watres
Urban net-zero water treatment and
mineralization: Experiments, modeling and design
James D. Englehardt a,*, Tingting Wua, George Tchobanoglous b

aCivil, Architectural, and Environmental Engineering, PO Box 248294, Coral Gables, FL 33124-0630, USA
bDepartment of Civil and Environmental Engineering, University of California Davis, One Shields Avenue, Davis,

CA 95616, USA
a r t i c l e i n f o

Article history:

Received 15 November 2012

Received in revised form

12 May 2013

Accepted 16 May 2013

Available online 28 May 2013

Keywords:

Distributed
[...]
can be considered. First, greywater and blackwater can be

segregated, and this approach has advantage for residents

interested e.g. in operating “dry” toilets to produce compost

for onsite use. However, in general this approach requires

homeowner operation of two multi-process treatment sys-

tems. Alternatively, infant drinking water could be segregated

for additional treatment, potentially allowing the general ni-

trate drinking water standard (which guards against methe-

moglobinemia in infants) to be relaxed. However, such an

approach would not address accumulation of nitrate in local

groundwater. Similarly, drinking water could be segregated

for additional treatment, though the concept further implies

bathing and washing in non-potable water.

In contrast with segregation schemes, the seminal Pure

Cycle system design of Howard Selby III relied on automated

aerobic biological treatment, cloth filtration, ultrafiltration,

deionization, and ultraviolet disinfection technology to treat

commingled household wastewater (Selby, 1979). However, the

systemdischargednitrogen to theenvironment inconcentrated

brine, which today might also contain endocrine disrupting

compounds (EDCs) including pharmaceuticals and personal

care products. Also, the cost of acid and caustic regenerantmay

havebeenontheorderof$1.32/m3 ($5/1000gal) treatedwater. In

addition, the ultrafiltration membranes employed likely oper-

ated at pressures more than three times higher than ambient.

Hence costs and energymay have been high as compared with

natural biological systems that operate at nearly ambient tem-

perature and pressure, and circum-neutral pH.

The purpose of thework reported in this paper is to identify

a first design for an urban/suburban ambient net-zero

water (UANZW) treatment process including mineralization

of waterborne organics, and demonstrate the design versus

laboratory and modeling results. Specifically, requirements

were potable treatment, denitrification, and effluent miner-

alization of commingled domestic wastewater in individual

buildings, at ambient temperature and pressure, and circum-

neutral pH so as to minimize life-cycle energy. Recent mem-

brane bioreactor, iron-mediated aeration (IMA, to be

described), vacuum ultrafiltration, and peroxone advanced

oxidation processes were tested and modeled, along with

cistern make-up water and H2O2 disinfection residual.

Because field data on steady state concentrations in such a

closed-loop system were not found and cannot reasonably be

simulated in a laboratory, the proposed system is under

construction at a university residence hall for future demon-

stration. Modeling of the MBR biological treatment process,

including nitrification/denitrification, is described elsewhere

(Perera and Englehardt, 2012). Analysis of sludgemanagement

options and associated chemical/biochemical transforma-

tions is beyond the scope of the current project.
2. Materials and methods

The design of the proposed treatment system was based on

preliminary laboratory screening of electrochemical, cloth

http://dx.doi.org/10.1016/j.watres.2013.05.026
http://dx.doi.org/10.1016/j.watres.2013.05.026


wat e r r e s e a r c h 4 7 ( 2 0 1 3 ) 4 6 8 0e4 6 9 14682
filtration, and steel wool-based IMA processes, and literature

review. The design was refined further based on hydraulic,

mass balance, and peroxone kinetic models developed by

spreadsheet, equilibriummodeling performed with the Visual

Minteq v. 3.0 equilibrium model (KTH Royal Institute of

Technology, Stockholm), and physico-kinetic models of the

MBR. Laboratory tests of the IMA and peroxone advanced

oxidation processes were conducted to refine and verify the

design parameters. All laboratory reagents were analytical

grade, and were used as received. Error bars represent �1s

(standard deviation) across triplicate samples, except as

noted.

2.1. IMA and peroxone laboratory tests

The term IMA is a general title applied to water treatment

processes comprising aeration of water containing metallic

iron. The process has been shown to: (1) precipitate nutrients,

metals, arsenic, and bicarbonate; (2) oxidize organics through

production of H2O2 and other reactive oxygen species; and (3)

coagulate organic and inorganic constituents (Deng et al.,

2013; Englehardt et al., 2007). IMA processes employing steel

wool (Englehardt et al., 2007) and 325 mesh iron powder

(Narayanan et al., 2009) have proven effective for treatment of

secondary effluent. However, to reduce relatively high iron

costs, the IMAprocesswas adapted in thiswork to use iron rod

electrodes. Tests thus comprised aerated electrocoagulation

(AEC), flocculation, and vacuum ultrafiltration. Aeration of

both the AEC and floc vessels was tested for its effect on

phosphorus and nitrate removal.

The AEC unit consisted either of a nominal 1 L poly-

ethylene or 400 mL Plexiglass� vessel fitted with inflow and

outflow tubing and Teflon� aeration stone. A rubber stopper

suspended two parallel rows of five iron rod electrodes each,

spaced 1 cm apart in each direction. The electrodes measured

3.2 mm in diameter by 50.8 mm effective length. A 60e80 mA

current was supplied by Tektronix CPS250 DC power supply

(Tektronix, Beaverton, OR), providing w61 mg/L Fe. The floc

vessel consisted of a nominal 1 L Plexiglass� vessel fitted with

inflow and outflow tubing and paddle stirrer on a jar test

apparatus (Phipps and Bird, Richmond, VA). Synthetic reuse

water having the composition shown in Table 1 was prepared

with Milli-Q water (18.2 MU-cm). Soy flour was chosen to

represent the mix of low and high molecular weight organics.

The solution wasmixed fully for 1 h and then aerated at a rate

of 3 L/min for 16 h, to equilibrate with atmospheric CO2. This

synthetic potable reuse water was run through the EC vessel
Table 1 e Composition of synthetic reuse water.

Chemical Concentration (mg/L)

KCl 44 mg/L Kþ

MgCl2$6H2O 28 mg/L Mgþ

Na2SO4$10H2O 90 mg/L SO4
2�

Na2HPO4 40 mg/L PO4
3�

NaHCO3 90.7 mg/L Naþ

Soy flour 11.3 mg/L

CaCl2 5.7 mg/L Ca2þ

NaNO3 18.8 mg/L NO3
�

to the floc vessel at a continuous flow of 19e23 mL/min via

peristaltic pump. Aeration, when supplied, was at 0.5 L/min.

After five residence times, a 300 mL effluent sample was

collected from the outflow of the floc vessel and vacuum-

filtered through 0.45 mm membrane. Influent and filtrate

were analyzed for pH, electrical conductivity, alkalinity, ni-

trate, and phosphate. Dissolved oxygen (DO) in the EC and floc

vessels was also measured at the end of some runs.

Peroxone experiments were performed using a Microzone

300 laboratory ozonator (ClearWater Tech, San Luis Obispo,

CA) and diffuser stone with nominal pore size w25 mm, fitted

at the bottom of a 61 cm (24 inch) tall, 5.1 cm (2 inch) diameter

PVC column reactor in a hood. The H2O2 solution was pre-

pared by adding 0.6 mL 30% H2O2 to 200 mL Milli-Q water and

supplied at a flow rate of 5 mL/h via peristaltic pump. Sec-

ondary effluent was sampled on 05/07/2012 from the Miami-

Dade County South District Wastewater Treatment Plant,

Miami, Florida, stored in a refrigerator, and brought to room

temperature for testing. Prior to peroxone experiments, the

secondary effluent was pretreated by the IMA process as

described above with EC reactor aerated. Residence times in

EC and floc vessels were 12 and 27 min, respectively. Effluent

of the floc vessel was vacuum-filtered through 0.1 mm mem-

brane. Aliquots were withdrawn from the peroxone reactor

for analysis after 1, 2, 4, and 8 h.
2.2. Analytical methods

Conductivity, pH, and dissolved oxygen were measured with

Orion Star A3295 multimeter (Thermo Scientific, USA). Alka-

linity measurements were performed using Standard Method

2320 (APHA et al., 2005). Phosphate, nitrate, and chemical

oxygen demand (COD) were measured colorimetrically with a

spectrophotometer (UVeVis model DU720, Beckman Coulter,

Brea, CA) using Hach phosphorus method 8048, 0.02e2.5 mg/

L PO4
3�, Hach nitratemethod 8039, 0.3e10mg/LNO3

� �N, and

Hach CODmethod 8000, 0.7e40mg/L (HachCo., Loveland, CO).

Samples were diluted as necessary to fall within the appro-

priate measurement range. Hydrogen peroxide was measured

by iodometric titration (Gordon et al., 1992) and ozonator

output was calibrated by potassium iodide wet-chemistry test

(Rakness, 1996).
3. Pilot system conceptual design

A mineralizing UANZW treatment system was designed to

accept all wastewater from sinks, toilets, showers, dish-

washer, and laundry for a 4-bed university residence hall unit.

Design was substantially over-sized, as estimated from

experimental, modeling, and literature results, to ensure

resident safety while allowing research optimization. How-

ever, in a closed-loop system, constituents such as soluble

salts, not removed in treatment to the extent that they are

added in residential use, will accumulate. To control salt

accumulation at ambient temperature and pressure and

circum-neutral pH, a combination of (a) salt-free treatment,

(b) 10e20% rainwater make-up and concomitant discharge of

treated water, and (c) IMA was specified.

http://dx.doi.org/10.1016/j.watres.2013.05.026
http://dx.doi.org/10.1016/j.watres.2013.05.026


wat e r r e s e a r c h 4 7 ( 2 0 1 3 ) 4 6 8 0e4 6 9 1 4683
A process flow diagram for the proposed system is shown

in Fig. 1. Wastewater flows to a below-grade 4.15 m3 (1094 gal)

septic tank. Supernatant passes to a membrane bioreactor

(MBR) (Membrane BioBarrier�, BioMicrobics Inc., Shawnee,

KS), with calcium carbonate and ethanol feeders for nitrifi-

cation and denitrification respectively, if needed. Effluent is

then aerated in a 4.15 m3(1094 gal) dosing tank to precipitate

any excess calcium carbonate, followed by computer-

controlled blending with rainwater from a 17.1 m3 (4500 gal)

cistern. The blended water is pumped to an IMA system, to be

described, designed and fabricated in-house except for the

floc tank (114 L, FKC Co., Ltd., Port Angeles,WA). From the IMA

process the water is pumped to parallel-redundant (for

research purposes) vacuum ultrafiltration units, also fabri-

cated in-house, each incorporating 16 ZW-10 membranes

(Zenon Environmental Corp., Oakville, Ontario), aeration

cleaning, and automated backwash. Effluent is pumped from

a 625 L (165 gal) clearwell to either of two peroxone treatment

tanks, 3790 L (1000 gal) nominal, 2840 L (750 gal) working

volume, each of which can be recirculated through either or

both of two peroxone/UV advanced oxidation treatment sys-

tems (Spartox A60 UV, 60 g/h ozone, 30 mJ/cm2 185&254 nm

UV, Spartan Environmental Technologies, LLC, Beachwood,

OH). At any time, the tank not being treated is filling (w38 h)

prior to treatment (w38 h). Effluent is then pumped at 45.5 L/

min (12 gpm) through dual granular activated carbon (GAC)

filters (CQE-CO-02051, Crystal Quest�, Marietta, GA) mounted

in series, provided for redundancy and removal of any

possible halogenated oxidative byproducts, to a 5.12 m3

(1350 gal) treated water tank. A 2 mg/L hydrogen peroxide

residual was designed to be maintained by chemical feed

pump, for biofilm prevention. This residual value is based on
Fig. 1 e Net-zero water treatment
the Recommended Exposure Limit for H2O2 (National Institute

for Occupational Safety and Health, 1992), and adult con-

sumption of 2.3 L/d drinking water (U.S. Environmental

Protection Agency, 1997). For the demonstration project, all

water for drinking and cooking is supplied by Miami-Dade

County Water and Sewer Authority, via water dispensers,

separate from the recycle loop. To streamline permitting,

excess treated potable water is discharged to sewer, as agreed

with regulatory agencies. However, sewer would not be

available in most NZW buildings, and therefore the water is

disposed after final treatment to provide mineralization of

pharmaceuticals and allow future reuse for irrigation. Routine

backwash waters return to the septic tank. Excess septic,

aerobic, and iron sludge, including sludge from semiannual

MBR cleaning, are disposed to sewer for purposes of the cur-

rent project.

3.1. Description of commercial MBR pilot process

Details of the design of the 1895 L/d (500 gpd) BioMicrobics�

BioBarrier MBR system, which includes aerated and anoxic

zones for nitrification/denitrification, can be found elsewhere

(BioMicrobics Inc., 2010). Effluent concentrations were pro-

jected based on literature values and the experience of the

manufacturer. These systems reportedly produce COD from

10 to 20 mg/L assuming normal residential wastewater

influent,<5mg/L biochemical oxygen demand (BOD),<2mg/L

total Kjeldahl nitrogen (TKN), and 5e10 mg/L NO3
� �N

(Shams, 2011). As expected, these values are lower than the

10e50 mg/L total nitrogen (TN) reported for MBRs without

anoxic zone (Di Bella et al., 2008; Mannina et al., 2011). The

MBR vacuum membrane is designed to be operated at
system process flow diagram.

http://dx.doi.org/10.1016/j.watres.2013.05.026
http://dx.doi.org/10.1016/j.watres.2013.05.026


wat e r r e s e a r c h 4 7 ( 2 0 1 3 ) 4 6 8 0e4 6 9 14684
<0.34 atm gauge pressure (5 psig) even when dirty. The

nominal membrane pore size of 0.04e0.06 mm will exclude

bacteria, protozoa, and many viruses. Giardia, though having

nominal diameter at least two orders ofmagnitude larger than

membrane pores, can occasionally pass MBR membranes, but

are inactivated relatively easily during disinfection

(LeChevalier, 2012).

3.2. Description of fabricated IMA/vacuum
ultrafiltration pilot process

The IMA process selected for the pilot system comprised

aeration of the dosing tank (MBR effluent holding tank) for

precipitation of calcite (Chao and Westerhoff, 2002); aerated

electrocoagulation; and flocculation, followed by vacuum ul-

trafiltration. The process is diagrammed in Fig. 2. The AEC unit

was constructed from a 56.9 L (15 gal) tank fitted with twelve

2.54 cm (1 in) diameter, 43.18 cm (17 in) effective length iron

rod anodes and cathodes, across which a constant 0.3e2 A DC

current is to be applied by external power source (1e10V DC).

Two blowers were mounted with tubing and aeration stones

to supply a maximum total 76 L/min to the tank bottom. At a

400 GPD design flow with 20% rainwater makeup and 28 mg/L

Fe dosage, the twelve electrodes would reach replacement

diameter of 1.27 cm after 278 days.

The principal process reactions are:

Cathode: 4Hþ þ O2 þ 4e� / 2H2O (1)

Anode: Fe / Fe2þ þ 2e� (2)

2Fe2þ þ 2Hþ þ 1 =

2 O2ðaqÞ/2Fe3þ þH2O (3)

CO2 þH2O/HCO3
� þHþ/2Hþ þ CO3

2� (4)
To septic tank

Air sup

Floor

81
.3

 c
m

70
.2

 c
m

38.1 cm

11
3.

7 
cm

51.1 cm

15
.2

 c
m

15
2.

4 
cm

11
.7

 c
m

42
.5

 c
m

EC Reactor

5.08cm

15
2.

4 
cm

Aerated effluent
form dosing tank

Aeration

Fig. 2 e Diagram of the iron-mediated ae
CO3
2� þ Ca2þ/CaCO3ðsÞ (5)
Fe3þ þ 3OH� / Fe(OH)3(s) (6)

FeðOHÞ2ðaqÞ þO2/FeðOHÞ2þ þO2
� � (7)

FeðOHÞ2ðaqÞ þO2
� � þ 2H2O/FeðOHÞ2þH2O2 þ 2OH� (8)

xFe3þ þ yOH� þ zPO4
3�/FexðOHÞyðPO4ÞzðsÞ (9)

NO3
� þ 2:80Fe0 þ 0:80Fe2þ þ 2:20H2O/NH4ðaqÞ

þ þ 1:20Fe3O4

þ 0:40OH�

(10)

NH4ðaqÞ
þ þOH�4NH3ðgÞ þH2O (11)

Equation (1) is thermodynamically favored over hydrogen

evolution in thepresenceofdissolvedoxygen.Also, according to

Equations (4) and (5), the IMA process precipitates CaCO3 from

many ground-waters and otherwaters that are super-saturated

with CaCO3 upon equilibration of CO2(aq) with atmospheric CO2.

This equilibrationmayproducewaterhavingca. 50mg/LCa2þ as

CaCO3, andpHfrom7 to 8.5, dependingon thematrix. Equations

(7) and (8) were proposed previously to explain, in general, the

oxidation of organics via the IMA process (Englehardt et al.,

2007). Equation (10) was proposed recently by Suzuki and co-

workers (Suzuki et al., 2012) to describe the stoichiometry of

aqueous denitration in the presence of iron and DO. Their work